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Part List of ABG - CG430 HB

Pos| Ord. No. | Description | Pcs | Pos Ord. No. Description |Pcs| Pos | Ord. No. Description | Pcs
1 |CG415.3 Gearcaseass’y| 1 | 32 | CG260.3-1 Clamp 1 | 63 |BL750.3-4 Handgrip 1
2 | GBT893.2 Stop ring 26 1 | 33 |GBT70.1 Screw M5x20 1 | 64 |BL750.3-1 Spring 1
3 | GBT894.1 Stop ring 10 1 | 34 |GBT889.1 Nut M5 2 | 65 |BL750.3-5 Box, right 1
4 | GBT276 Bearing 6000/2RS 2 | 35 | CG415.2 Clutch comp. 1 | 66 | GBT845 Screw 2.9x18 2
5 | CG415D.6-4 | Pinion 1 36 | CG415D.1.1 Clutch drumcomp. | 1 67 | GBT70.1 Screw M5x30 1
6 | CG415.3-1 Steel cap 1 | 37 |GBT893.1 Stop ring 35 1 | 68 |CG330B-FG-1 | Cable comp. 1
7 |GBT97.1 Washer 6 6 | 38 | GBT276 Bearing 6202-2rs 1 | 69 |BG-328A-2 Tube 1
8 | GBT29.2 Screw M6x12 2 | 39 | GBT894.1 Stop ring 15 1 | 70 |CG260B-EMC.IC | Stop buttoncomp. | 1
9 | GBT9074.4 | Screw M5x12 4 | 40 | CG305F.14-1 Linker 1 | 71 |BL750.3-3 Handgrip 1
10 | BG305.12.4-4 | Gear case 1 | 41 | CG305F.14-2 Rubber cover 1 | 72 |BL750.3-2 Spring 1
11 | GBT276 Bearing 6000/2RS 1 42 | GBT70.1 Screw M5x25 2 73 | BL750.3-6 Box, left 1
12 | BG-328.9.5-2 | Gear 1 | 43 |GBT93 Washer 5 2 | 74 | CG305F.8 Nylon cutter head | 1
13 | CG415D.6-5 | Gear shaft 1 | 44 |GBT97.1 Washer 5 2 | 75 |CG305F.8.1 |Case 1
14 | GBT276 Bearing 6002/2RS 1 45 | CG305F.14-3 Clamp B 1 76 | CG305F.8-4 Left nut 1
15 | GB893.2 Stop ring 32 1 | 46 | CG305F.14-4 Clamp A 1 | 77 | CG305F.8-5 | Washer 1
16 | BG305.12.4-5 | Holder A 1 | 47 | BG415-1 Wire clamp band 1 | 78 | CG305F.8-3 | Spring 1
17 | BG-328.9.5-8 | Holder B 1 | 48 | CG260.4B Double harnessass’y | 1 | 79 | CG62750079 | Cord 2
18 | CG420.6-8 Cover 1 | 49 - - - | 80 | CG305F.8-1 | Cord holder 1
19 | GBT862.1 Washer 8 1 | 50 - - - | 81 | CG305F.8-7 |Platen 1
20 | BG-328.9.5-10 | Screw 1 | 51 - - 82 | CG305F.8-2 | Cover 1
21 |GBT97.1 Washer 6 4 | 52 - - - | 83 | BG430.2.6-1 | Bracket 1
22 | GBT93 Washer 6 4 | 53 - - - 84 | GBT9074.13 | Screw M5x30 2
23 | GBT70.1 Screw M6x25 4 | 54 | CG330B-CE.3-1 | Grip left 1 | 85 | CG420.7.1-1 | Safety guard 1
24 | CG420-2B Blade 1 | 55 - - - | 86 | CG330B-6 Washer 2
25 | CG415-CE.1 | Pipe comp. 1 | 56 | CG-415D-3 Holder comp. 1 | 87 |GBT9074.4 Screw M6x16 | 4
26 | BG-328.9.4-5 | Rubber cover 6 | 57 | CGE330C.1-1 |Handlebarstube | 1 | 88 | GBT845 Screw M4.2x16 | 3
27 | BG-328.9.4-4 | Qil bearing 6 | 58 | CG328B.1 Lever ass’y 1 | 89 | CG420.7.1.1-1 | Guard 1
28 | CG420.2-3 Driver shaft 1 | 59 | GBT846 Screw 2.9x13 1 | 90 |CG420.7.1.1-2A | Blade 1
29 | CG415-CE.1-1 | Pipe 1 | 60 |BL750.3-9 Button 1 | 91 |CG420.7.1.1 | Guard ass’y 1
30 | CG260.3 Holder ass’y 1 | 61 |BL750.3-7 Spring 1 | 94 | CG305F.8-6 | Connectionbolt | 1
31 | CG260.3.1 Harnessclamp | 1 | 62 | BL750.3-8 Lock pin 1
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